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TEST DATA:

TEST TEST METHOD TEST RESULT

STD. MORTAR ACRYL MORTAR
Compressive ASTM C109 280 — 3808 psi 4550 psi
Strength
Tensile ASTM C190 28D — 228 psi 353 psi
strength
Flexural ASTM C348 280D — 1085 psi 1817 psi
Strength
Shear Bond 28D — B0 psi 174 psi
Shrinkage
Freeze-Thaw ASTM Ce66 Durability Factor Durability Factor
Resistance Frocedure A =11 =102
300 Cycles
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